

ALPP Technical Report of Examinations

Overview July 2017 – June 2018 Test Results

Between July 2017 and June 2018, a total of 3,547 candidates in the United States took the CLC[®] Certification Exam. The pass rate was 82.3% (2,919 candidates) with 17.7% (628 candidates) receiving a failing score.

		NUMBER	PERCENT
Pass		2,919	82.3%
Fail		628	17.7%
Total		3,547	100%